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1 939972 CRANK CASE
REF. (M2 ES |8 & & # B fH = BEES | EHHLES (00 FIG.
NO. | PART NUMBER | PART NAME QTY | REHARKS CODE NO. | INTERCHAKGE PO |"poyc | NO
932952 GP
10277-10101-41 _ |CRANK CASE CP 1 - 100
N7 H AV 5. 5DX9. 5DX27L
20 |237-14202-03  |VALVE GUIDE 2|5. 5DX9. SDX271. - 100
ATAY- 5. 65DX9. 5DX15DX7. 8B
26 |277-16010-01  |STEM SEAL 15. 5DX9. 5DX15DXT. 8B - 100
91 25DX38DX7B
30 [044-02502-00  |0IL SEAL 1{25DX38DX7B - 100
A -IA 79 28DX58DX168
40 }060-02800-21  |BALL BEARING 1(28DX58DX168 - 100
W47 19 10. 3DX8. 5DX14L
501277-15011-03  [PIPE KNOCK 2]10. 3DX8. 5DX14L - 100
M HBX1. 25X25L
60 |010-50802-50  |STUD 2|M8X1. 25X25L - 100
A$9¥ HEX1. 0X98L
70 [010-50603-51  |STUD 2|M6X1. 0X98L - 100
T -Iv 6X10X2.5
75 |044-00600-20  |01L SEAL 6X10X2.5 1 - 100
75y M14X1, 5X20DX12L
80 |040-11400-30  |PLUG 1{M14X1. 5X20DX12L - 100
b 2k 14. 1DX19DX2. 3T
90 [021-11400-20  |GASKET 1114, 1DXT9DX2. 37 - 100
F=9A" TS p" - CP FLANGE 4-M8X1. 25
210|277-11001-31  |MAIN BEARING COVER C{  1|FLANGE 4-M8X1.25 - 100
b 25DX41. 25DX6B
220044-02502-10  |0IL SEAL 1{25DX41. 25DX6B - 100
K = Ty 25DX52DX15B
230060-02501-40  |BALL BEARING 1]25DX52DX 168 - |X60-02501-40 100
BN ¥ CP 53DX29. 1T N=33
250 |277-45004-J1  |GOVERNOR GEAR CP 1]53DX29. 17 N=33 6788~ 100
¥t -7
260 |277-41901-03  |GOVERNOR SLEEVE 1 - 100
AW =5 Mi8X1.5 L=70+18
270277-63601-23  |0I1L GAUGE 2|M18X1. 5 L=70+18 7153~ 100
3 25Uk 16DX23DX1. 2T RUBBER
280 |021-31600-20  |GASKET 2|16DX23DX1. 2T RUBBER - X21-31600-20 100
7395 K Wb M8X1. 25X16DX35L
300 |001-04083-50  |FLANGE BOLT 6|M8X1. 25X16DX35L - 100
YIuTAYR P
610 |277-13001-11 _ |CYLINDER HEAD CP 1 - 100
1 259k, a9t 7=0,2
620 |277-15001-23  |GASKET (HEAD) 1]7=0. 2 - 100
T30V R I H8X1. 25X16DX68L
630 [011-00802-40 [FLANGE BOLT 4|H8X1. 25X16DX68L - 100
7305 b H8X1. 25X16DX33L
631 |[011-00803-10  |FLANGE BOLT 1{M8X1. 25X16DX33L 6179- 100
BYA-hn" - CP
680 |277-15503-01  [ROCKER COVER CP f 6666~ 100
A 29k, nh—An - 7=0.5
690 |277-16001-13 _ |GASKET (ROCKER COVER)|  1|T=0.5 6241- 100
N 47 9 10. 3DX8. SDX14L
700 [277-15011-03  [PIPE KNOCK 2/10. 3DX8. 5DX14L - 100
7559 & b M6X1, OX14DX12L
710 |011-00600-20 |FLANGE BOLT 4|M6X1. OX14DX12L - 100
¥ 259y
960 |277-99001-27  |GASKET SET 1 - 100
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2 93099%70, B AR

CRANKSHAFT, P1STON

REF. M@ &S |8 & % % |@% # = EBES | mamaEs Lo FlG
NO. | PART NUMBER PART NAME Y | REMARKS CODE NO. | INTERGHANGE P/HO. |“op o NO.
a9k CP £=262 20DX50L
10]277-20201-41  |CRANKSHAFT CP 1]L=252 20DX50L 6241~ 200
7749 Ik M14X1. 5X28DX12H
501018-01400-20  |FLANGE NUT 1]H414X1. 5X28DX12H - 200
P 374 3BX6HX16D
70]032-30300-10  |WOODRUFF KEY 1{3BX6HX16D - 200
1;_
80 ]0056-30053-01  |KEY 1 - 032-00500-10 200
T 8. 5DX28DX4. 5T
90 1020-00801-40  [WASHER 1{8. 5DX28DX4. 5T 6179- 200
30 K b MBX1. 25X16DX25L
100 1011-00802-50  |FLANGE BOLT 1{H8X1. 25X16DX25L 6179- 200
WAFY I AY 84. 5CDX25B 30D-16D
310 [277-22501-10  |CONNECTING ROD AY 184, 5CDX26B 30D~16D - 200
IMGF{UY B9 AY 0.26 U. 8§
311§277-22502-00  |GONNECTING ROD AY 110.26 U.S. - 200
BHFH AN & b MEXT. OX13DX33L
320 1277-23001-03  |CONNECTING ROD BOLT 2|M6X1. 0X13DX33L - 200
B ARE Y 16DX11DX48. 5L
350 (277-23301-13  |PISTON PIN 1]16DX11DX48. 5L 6666- 200
[ V] STD (67DX40H)
360 (277-23401-d3  |PISTON 1{STD (67DX40H) 6607- 200
B aby 0.25 0.S. (67DX40H)
361|277-23403-J3  |PISTON 110. 25 0.8. (67DX40H)  |6607- 200
£ Ay 0.50 0. 8. (67DX40H)
362 [271-23404-4d3  |PISTON 110. 50 0. 5. (67DX40H)  |6607- 200
2R b SID(67D} OIL EXPANDE
3701277-23511-37  |PISTON RING SET 11SID(67D) OIL EXPANDE - 200
£ AR 2t 0.256 0.S. OIL EXPAND
371|277-23512-17  |PISTON RING SET 110.25 0.5, OIL EXPAND - 200
L AN ek 0.50 0.S. OIL EXPAND
372 |277-23513-17 _ [PISTON RING SET 110.50 0.5. 0L EXPAND - 200
YErZe 17.1bX1, 4D
380 |056-51600-10  [CLiP 2117.1DX1. 4D - 200
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3 AuT-h, 19y =R}

INTAKE EXHAUST

REF. M AER |8 & & % |B% #H = wuEs | magass (NTFE FG
NO. | PART NUMBER PART NANE BIY | REMARKS CODE NO. | INTERGHANGE P/MO. PRICE NO
A2 OP 85012, 9B N=40
101277-31601-31 CAN SHAFT €P 1185DX2. 9B N=40 6696- 360
B o, hhbat aDX78. 5L
251277-35101-03  [PIN(CAM SHAFT) 1{9DX78. 5L - 300
0y 5. 8DX9. 6D
271024-00600-10 |0 RING 115. 8DX9. 6D - 300
B w2770 4DX8DX9L
341277-38601-03  [PIN{(SPRING) 114DX8DXOL - 300
P2 -
35|277-36401-03  [RELEASE LEVER 1 - 300
Ny 13. 8DX20. 3DX0. 4T
371277-36501-03  |CLIP 1113. 8DX20. 3DX0. 4T - 300
U4-227" 19’ 5. 1DX0. GDX4. 4L N=7
381277-38702-03  |RETURN SPRING 115, 1DX0. 6DX4. 41 N=7 - 300
NI 2T 19. 2DX2. 3DX27. AL
60 [{279-33601-03  [VALVE SPRING 2(19. 20X2. 3DX27. 4L - 300
A2 YA 71
701269-33701-03  |SPRING RETAINER 2 - 300
{7-h0" W7 25, 5DX5. 5DX68. 1L
80 [277-33401-H3 INTAKE VALVE 1125, 50X5. 5DX68. 1L 6291- 300
IR -2 VT 23. 5D, 5DX68. 1L
90 |277-33501-H3  |EXHAUST VALVE 1123. bDX5. bDX68. 1L 6291- 300
by k7’
95 {132-10KA0-31 COLLET-VALVE 4 - 300
343v9" $1-» CP 88 LINK
1501277-35601-11 TIMING CHAIN CP 1188 LINK - 300
T3t
1601277-36911-03  |TENTIONER 1 - 300
AT Tt 10DX1. BDX14L N=4.5
1631277-37101-03  [SPRING (TENT IONER) 1/10DX1. 8DX14L N=4.5 - 300
A VVEYE 6DX130X34L
166 {277-36902-03  |PIN(TENT IONER) 116DX13DX34L - 300
FI-vh" 4V
170 [277-36913-13  |CHAIN GUIDE i - 300
t* v, a9k~ CP 6DX46L
200 {277-35002-01 PIN(ROCKER) ¢€P 1{6DX46L. 5996- 300
7 5DX11DX0. 6T
202 [003-13060-00  |CLIP 1150X11DX0. 67 5996- 300
ryA-7-4, IN AY
2201277-36201-00  |ROCKER ARM{IN) AY 1 - 300
aun-7-h, EX AY
225 1271-36202-00  |ROCKER ARM{EX) AY 1 - 300
7V YRR MoX0. X231
230 [014-90500-20  |ADJUST SCREW 1IM5X0. 5X23L - 300
75 ¥ARRSYL M5X0. 5X23L
231 |014-90500-20  |ADJUST SCREW 1IMEX0. 5X23L - 300
Uk M5X0. bX4. 1H
240 [017-00500-30  INUT 1M5X0. 5X4. 1H - 300
Tk M5X0. 5X4. 1H
241 [017-00500-30  [NUT 1|M6X0. 5X4. 1H - 300
T35 K bb M6X1. 0X14DX12L
290 [011-00600-20  [FLANGE BOLT 1]M6X1. 0X14DX12L - 300
373 CGP
310 [277-30101-J1 MUFFLER CP 1 1000~ 300
325-An" - CP
3201277-34203-31 MUFFLER COVER CP 1 H22- 300
¥ Ar9h, 373 1=0. 2 26D 9DX58P
340{277-35201-13  [GASKET (MUFFLER) 1|T=0. 2 26D 9DX58P - 300
7309 1b M8X1. 25X17DX7. 5H
350 {980-20082-80  |FLANGE NUT 2|M8X1. 25X17DX1. 6H - 300




3 AVT-h, T -Ab

INTAKE EXHAUST

REF (M AES |8 & £ % |[Ef # = wEES | mmagage |hTT 0| FIo
NO. | PART NUNBER | PART NAWE O | REWARKS CODE NO. | hesciaice 0. |"MT | N
BIE ST K I WGKT3DXTOL
360 1015-20600-90  |TAPPING BOLT 2{M6X13DX10L - 300
739 & Ih W6X1. OX14DXBL
361 |011-00600-10  [FLANGE BOLT 1{M6X1. 0X14DX8L - 300
pY VP 0 W8X1. 26X16DX12L
365 {011-00803-20  |FLANGE BOLY 1{MBX1. 25X16DX12L 6210- 300
FIE Y 2903 HAXGL
387 |015-00400-60  (TAPPING SCREW 2IH4X6L - 300
7 Ivhs CP ¥/SCREEN
4401277-37001-Ht DEFLECTOR CP H{W/SCREEN 6179- 300
{sv1b-4 OP
540 {277-32902-J1 INSULATOR CP i 6454~ 300
0 A, vt T=0.5
550 (277-35903-d3  |GASKETZ {INSULATCR) 1]1=0.5 6454- 300
7 AL 1, {072 T0. 5
5601277-35902-J3  |GASKET1 {INSULATOR) 117=0. 5 6454~ 300
7509 Fub HEX1. 0X13DX6H
5701002-38060-00  |[FLANGE NUY 2iM6X1, 0X13DX6H - 300
599" b H6X1. OX13DX20L
580 [011-00600-50  [FLANGE BOLT 1iM6X1. 0X13DX20L - 300
U4 N4 8DX11DX104L
8501277-32760-08  [BREATHER PIPE 118BX1IDX104L - 085-10800-00 300
I7)-F AY
510|277-32611-10 _[AIR CLEANER AY 1|URETHANE. FOAM 315
A" -3 GP
=2001277-32630-18  [BASE CP 1 6666- 315
N Yy
-2201271-32604-08  [PACKING 1 - 3t
Bn" - GP
=260 [277-32602-08 COVER CP 1 - 315
5\ )
-260 [277-32609-08  |LABEL 1 - 315
1bivh
=520 |277-32603-08  [ELEMENT 1IURETHANE FOAM - 315




FlG. 400




4 KN F N vy

GOVERNOR OPERATION

REF. [ R&e (@& & # (B8 & = EEES | EAMRES [T D Fl
NO. | PART NUMBER PART NAME Q1Y) REMARKS CODE NO. | INTERGHANGE P/HD. PRICE NO.
A -
101277-42301-23 GOVERNOR LEVER i 6088- 2717-42301-33 400
BN b
201277-42201-33 GOVERNOR SHAFT i - 400
oyl CP
30 1277-427101-11 GOVERNOR ROD CP i 6241- 400
RYE A7 Uy’ 7DX0. 5DX182L N=16
401277-42801-23 ROD SPRING 1{7DX0. 5DX182L N=16 6241- 400
Uyra 5DX11DX0. 6T
501003-13050-00 CLIP 1[5DX11DX0. 6T - 400
£ & vy AY MeX1. 0X25L W/TWO W
60 |013-00602-40 BOLT AND WASHER AY 1{M6X1. OX25L W/TWO W - 400
b N6X1. 0X4. SH SQUARE
10 1018-60600-20 NUT 1[M6X1. 0X4. SH SQUARE - 400
LSy R VN 7.5DX0. JDX115L N=16
801277-42510-13 GOVERNOR SPRING 1|7, 50X0. JDX115L N=16 (6270~ 400
AL —F ayka-l Ln-CP W/SHIVEL
3101277-43303-01 SPEED GONT. LEVER CP 1|0/ SWIVEL - 460
Juhayt GP
322 |2771-43701-01 LINK ROD CP i - 400
AN T L-b
340 1277-43502-03 STOP PLATE i - 400
A M6X1. 0X35L
345 1004-31063-50 SCREW TIM6XT, OX35L 6621- 400
PP
350 1277-44501-03  |WASHER 1 - 400
WLV E VUL 6. 5DX24D%0. 8T NYLON
355 |021-70600-70 FRICTION WASHER 116. 5DX24DX0. 8T NYLON - 400
7Y K6X1. 0X25L
360 (004-31062-50 SCREW 1{M6X1. 0X251. - 400
A L M S F U 6. 9DX0. 9DX20L N=7
365 (237-45004-23 SPRING (ADJUST) 216, 9DX0. 9DX20L N=7 6621- 460
T
395 1277-43902-03 CLAWP 1 - 400
AL & 9usy AY M5X0. 8X20L W/, SW
396 [013-10500-30 SCREW AND WASHER AY 1IM5X0. 8X20L W/, S - 4G0
A N ayka-l 77 S35EC
435 |277-46002-01 SPEED CONT. BRKT CP i - 400
AN H4X0. 7X8L
440 {004-31040-80 SCREW 1144X0. 7X8L - 400
w09 M6X1. 0X6. 8H
450 1002-35060-00 SELF LOCK NUT 1iH6X1. 0X6. 8H - 400
N3-327" ol TDX0. 7DX28L N=15
4801271-45103-03 RETURN SPRING 1{7DX0, 7DX28l. N=15 1031~ 400
TR b H6X1. 0X140X12L
485 1011-00600-20 FLANGE BOLT 21M6X1. 0X14DX12L - 400







5 4= A5-TAU

GOOLING STARTING

REF. B AES (8 & & % (B4 # = ERES | mamass (AT FlG
NO. | PART NUMBER | PART NAWE OTY | RENARKS CODE NO. | iieRoiuce p/mo. bl | NO.
7 0y’ uh" CP ROBIN YELLOW
10(277-51202-01  [BLOWER HOUSING CP 1{ROBIN YELLOW - 500
38 W, M= 3-h 60D
20|073-20054-70  |LABEL (TRADE MARK) 1/60D §595- 500
I3 K b H6X1. OX14DX14L
40(011-00600-30  |FLANGE BOLT A|M6X1. 0X14DX14L - 500
Ny 1,5 CP
60 |277-52711-21  IBAFFLE 1(CASE) ¢P i 6671- 500
N9 2, A9
61277-52702-03  [BAFFLE 2 (HEAD) 1 - 500
50k b M6X 1. OX13DX16L
80001-04061-60  [FLANGE BOLT 1|M6X1. OX13DX16L - 500
55 % b H6X1. OX14DXT2L
81011-00600-20  {FLANGE BOLT 146X 1. OX14DXi2L - 500
73 b H6X1. OX14DX8L
2201013-00602-81  |FLANGE BOLT Al6X1. 0X14DX8L - 500
YI4URE-4 AY 160PD RESIN
210{277-50301-00  |RECOIL STARTER AY 1}160PD RESIN - 520
AN AFNRT 0
- 1]226-50716-08  |SPIRAL SPRING 1 - 520
-
- 20277-50121-08  |REEL 1 - 520
A-hn-7
- 3|277-50110-08  |STARTER ROPE 1 - 520
A5-4/7
— 4]281-50300-08  |STARTER KNOB 1 - 520
5$19}
- 51281-50325-08  |RATCHET i - 520
LYV SV
- 6]281-50330-08  |FRICTION SPRING 1 - 520
055357 b=
- 8/281-50340-08  |FRICTION PLATE 1 - 520
-4 7 -l)-
~ 11]277-50145-08  |STARTER PULLEY 1 - 520
t4Ahy
— 491281-50351-08  {GENTER SCREW 1 - 520
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6 71-Ih, W=7 YAt

FUEL LUBRIGANT

INFEHE T

REF. | M R8BS |8 % & W EE H = ERES | ERBSES i FIG.

NO. | PART NUMBER PART NAME QTY | REMARKS CODE NO. | INTERCHANGE P/NO. PRICE NO
J1-1)444 GP

10[277-60202-11 FUEL TANK GP 1 1275- 600
A" b, 393y 38X80 JAPAN

20 1073-20049-80 LABEL {CAUT 0N} 1138X80 JAPAN 5996~ 600
A, 0 28X99

231271-95111-03 LABEL (MODEL) 1128%99 6595- 600
7117 P 43DX68DX14H BLACK

30 1043-04300-60 FUEL TANK CAP GP 1143DX68DX14H BLACK - 600
71-Th4NG

40 |X64-13600-10  [FUEL FILTER 1 6362- 600
J2-Ihy =Y CP

45 1064-80002-00 FUEL GAUGE CP 1 - 600
AL, Bhuhay b MoX0. BX10L

46 [014~-50500-40 SCREW (COUNTER HEAD) ZIM5X0. 8X10L - 600
1z#y

48 1X50-51200-20 UNION 1 6880~ 600
I555° Fb K6X1. 0X13bX6H

60 {002-38060-00 FLANGE NUT 21N6X1. OX13DX6H - 600
2359 K b K6X1. OX14DX25L

63 1011-00601-30 FLANGE BOLT 11M6X1. OX14DX25L - 600
J1-In 47" CP 6DX11DX150L

70 1277-62605-K5 FUEL PIPE CP 1|6DX11DX150L 6270~ 600
F=AuT 10. 5DX8BX0. 7T

90 IX56-11100-20 HOSE CLAMP 2110. 5DX8BX0. 7T 6149- 600
F3-5bn" - CP

224 1277-43801-01 CHOKE LEVER CP 1 - 600
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6 J31-Ih, -7 Yhut

FUEL LUBRIGANT

RFE. |mazss (e e /By B = EEES | EREAES |0 FIG
NO. | PART NUMBER PART NAME QTY | REMARKS CODE NO. | INTERCHANGE P/NO. |“pp o NO.
7 LE AY
210[277-62301-30  [CARBURETOR AY 1 6819- 640
ARYRIAN 7 #160
- 1|271-62535-08 THROTTLE VALVE 114160 - 640
Aha
~ 2(209-62351-08  |SCREW 1 - 640
F-IN L7
- 3|277-62525-08 CHOKE VALVE 1 = 640
N AR I9b #40
- 51246-62420-08 PILOT JET 11440 - 640
FI-Hbn' -
- 8|277-62520-08  |CHOKE LEVER 1 - 640
ADYRLAT-A
~ 11|277-62530-18  |THROTTLE SHAFT-A 1 - 640
FAAS
- 12|227-62451-08  |BOLT 1 - 640
=
- 141277-62500-08 NEEDLE 1 - 640
£y
- 15|277-62515-08  |PiN 1 - 640
JO-FT T4 AY
- 16|277-62506-08 FLOAT BODY AY 1 - 640
N Y4y
- 171214~62450-08 PACKING 1 - 640
Frun' n 9y
- 18]214-62540-08  |CHAMBER PACKING 1 - 640
70}
- 19(226-62506-08  |FLOAT i - 640
M
- 20|277-62440-08 MAIN NOZZLE 1 - 640
My 19h #81.3
- 221277-62402-08 KAIN JET 1|481.3 - 640
My
- 24(226-62701-18  {CLIP 1 - 640
FlY)
~ 281277-62360-08 BOLT 1 - 640
A1
- 40 1106-62556-08  |SCREW 1 - 640
A7
- 41283-62357-08  ISPRING 1 - 640
17y 19}
— 44 [248-62410-08 AIR JET i - 640
I7Y° I9h, v 409h
- 45 (106-62410-08 AIR JET(PILOT) 1 - 640
N 9Ey
~ 791236-62541-08 PACKING 1 - 640
Tyt
-144|277-62553-08  [NUT 1 - 640
11 A1 AY
-3001279-62103-20 FUEL STRAINER AY 1 6819- 640
N Y4
~302 [277-62110-18 PACKING 1 6819- 640
iy
-303277-62100-18  |CUP 1 6815~ 640
0wy
-325 [277-62552-08  [0-RING 1 - 640
FULN
=327 (165-62377-08 SCREW ? - 640




FlG. 700




7 IVPMIYY 77N 4R

ELECTRIG DEVIGE

REF. | M AESR (B & & % |BH # = ERES | mpmeEs [1T00 o
NO. | PART NUMBER PART NAME QTY | REMARKS CODE NO. | INTERCHANGE P/NO. PRICE NO.
73{%{-I CP RARK MF5330
101277-79230-11 FLYWHEEL ¢CP 1|MARK MF5330 - 700
45" 29433l CP NARK BM3790
11 [277-79431-01 IGNITION GDIL CP 1|MARK BM3790 - 217-79431-11 700
£ & 7ubr AY HeX1, X258 WA, Sw
30 1001-14062-50 BOLT AND WASHER AY 2|M6X1. OX2b6L W/W, SW - 700
o4y 1 CP [=360 BLACK
501277-73101-Ht WIRE 1 CP 1]L=360 BLACK - 700
AN =573 NGK BR4HS
100 |065-01407-40  |SPARK PLUG 1{NGK BR4HS - 700
AN =BT 38 )
110 |065-50002-70 SPARK PLUG CAP 1 - 700




FIG. 900




9 THH-RT, NN

ACCESSORIES LABEL

/T BLA

REF. [ ;M &FS |8 & & # ik m = TEES | DHESES |\ FlG.

NO. | PART NUNBER | PART NANE 7Y | REWARKS CODE NO. | iNTERcHaise P/N0. | 1o | NO.
7ot

10]277-90301-H0  |ACCESSORY TooL KIT | 1 - 900




